

TEST CERTIFICATE

FOR TEST REPORT MT-17/024

NUPLAS PTY LTD
2 WESTBROOK ROAD
SWAN HILL VIC 3585

EQUIPMENT DESIGNATION: *Plastic Levelling Shims*

TEST METHOD REFERENCE: *AS 3850.1-2015*

PLASTIC LEVELLING SHIMS MANUFACTURED BY NUPLAS HAVE MET THE REQUIREMENTS FOR A 20 TONNE WLL AND HAVE PASSED THE TEST FOR STRENGTH AND CREEP PERFORMANCE IN ACCORDANCE WITH AS 3850.1-2015 AND AS REPORTED IN MT-17/024.

Notes:

1. Melbourne Testing Services Pty Ltd (MTS) shall not be liable for loss, cost, damages or expenses incurred by the client or any other person or company, resulting from the use of any information or interpretation given in this report. In no case shall MTS be liable for consequential damages including, but not limited to, lost profit, damages for failure to meet deadlines and lost production arising from this report. This document shall not be reproduced except in full and relates only to the items tested.
2. This report only indicates compliance of the levelling shims in their state at the time of testing. It should not be taken as a statement that all similar levelling shims in all states of repair, would also be found to comply.
3. It remains the responsibility of the client to ensure that the samples tested are representative of the entire product batch.
4. This certificate is specific to and covers the structural integrity, strength and creep performance of the levelling shims.
5. MTS shall take no responsibility for the procurement and authenticity of the test shims as described herein.
6. MTS shall take no responsibility for the installation procedures used for the levelling shims as described herein.
7. This report only covers the structural integrity of the levelling shims in accordance with AS 3850.1:2015 clause 2.8.1 and Appendix A11.



ROD WILKIE
TEST ENGINEER
LABORATORY MANAGER
DATE: 06/02/2017